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Appendix 5.22 – Arizona Environmental Test Description
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Q-Lab Weathering Research Service

To our Client:

TEST CONFIRMATION

Your test specimens have been received by us and weathering testing commenced according to the following:

Company: Gurit Ltd.

Address: St. Cross Business Park, Newport
Isle of Wight , PO30 5WU
UNITED KINGDOM

Attn: Ms. Charlene Squires

Phone: 44 1983 828 000 Ext.

Specimen Description:

1 composite panel
6”x12”
PID11176

Test Description:
January 29, 2007

Direct Weathering-Arizona
45° South
Open backed

Date Exposed:
Type of Test:

ASTM G7 Deviation: No

Test Method:

ol

Special Instructions:

Location: 217
Return Schedule: 6 months
Final Return: July 29, 2007

Test No: SPS-0011
Customer No: SPE502

QT No: A02042

Your Ref: PO# 4500008091
Date: January 29, 2007

Specimen Condition:
All specimens were received in good condition except:
No Exception

Evaluations and Reports:
Evaluations required
Visual Inspections: Every 2 weeks

Gloss: washed 20°&60° Ev. 2 weeks
Instrumental Color: washed Ev. 2 weeks
CIE L*a*b* D65 10° Included

Washing: Water only All at time of service

Report Type: Standard

Please confirm all information on this order is correct and retain for your records.
Please use the test number and your customer number to identify this test in all correspondence.

Thank you for your ord'er,
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Arizona Site Manager

Q-Lab Arizona: 24742 West Durango Street, Buckeye, AZ 85326
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